amranas. FCC RF Test Report Report No. : FG4N1331G

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH OFDM_BPSK_Edge_1RB_Right_High_CH

Sroton Emigors.

Aten: 3068 Trig Frea Run
Gale: OF
¥ Gam Low

Ref Lyl Offset 15.57 08

Ref Ly Offset 15.55 48 Ref Value .00 d&m

Ref Value 30.00 dBm

Stop 2,795 GHz
Start 2.391 GHz

40 Range Teble

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH_cHp_PA OFDM_QPSK_Edge 1RB_Right_High_CH

At 308 Trg Frea Run
HPNO Fast Gale: O
4 Gan: Low

Ref Lvl Offset 15,51 g8
Ref Value 30,00 dBm

Measure Trace

BVideo BW 91.000 kHz* Span 2 MHz| b
Sweep 2.0 ms (1001 pis) race Type

Ampitu
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N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH_cHp_p OFDM_BPSK_Outer_Full_High_CH

D
[spectum

M 006 Tig Fiee
Cale: OF
IF Gain: Low

Ref Lyl Offset 15.51 8
Ref Value 30.00 dBm

uideo BW 91.000 kHz' Span 2 MKz

Sweep 280 ms (1001 pts)

Spur_Range
7

T
3
5

N41(100M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aten: 3068 Trig Frea Run
Gale: OF

¥ Gan Low

Start 2.590 GHz

40 Range Teble
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Software Version: 23.06.1602

FR1 N77

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-0.44dB

R | scs Ba(;‘tcr']Wi Arfen Frﬁg)('v' Modulation RB P%?J‘;%géen‘;‘) EIRP(dBm) | EIRP(W)
77 | 30 | 20 |647334|3710.01 DFT(';(SDEDM 25@12 23.4 22.96 0.1977
77 | 30 | 20 |647334|3710.01 DFT(';SEDM 1@1 23.4 22.96 0.1977
77 | 30 | 20 |647334|3710.01 DFTQ'SP'(S)EDM 1@49 23.35 22.91 0.1954
77 | 30 | 20 |647334|3710.01 DFT'Z%ADM 16| 5@12 22.55 22,11 0.1626
77 | 30 | 20 |647334|3710.01 DFT'S('DOADDM 16 @1 22.41 21.97 0.1574
77 | 30 | 20 |647334|3710.01 DFT'S('DOAEDM 16| 1 @49 22.35 21.91 0.1552
77 | 30 | 20 |656000| 3840 DFTQ'SP'(S)EDM 25@12 23.45 23.01 0.2000
77 | 30 | 20 |656000| 3840 DFTQ'SP'(S)EDM 1@1 23.47 23.03 0.2009
77 | 30 | 20 |656000| 3840 DFT(;;SEDM 1@49 23.33 22.89 0.1945
77 | 30 | 20 |656000| 3840 DFT'S('DOAEDM 16| 5@12 22.4 21.96 0.1570
77 | 30 | 20 |656000| 3840 DFT'S&EDM 181 @1 22.55 22.11 0.1626
77 | 30 | 20 |656000| 3840 DFT'S('?CAEDM 161 1 @49 22.42 21.98 0.1578
77 | 30 | 20 |664666|3969.99 DFT;P'SEDM 25@12 23.18 22.74 0.1879
77 | 30 20 |664666|3969.99 DFT;P'(S)EDM 1@1 23.09 22.65 0.1841
77 | 30 | 20 |664666|3969.99 DFT;P'gEDM 1@49 23.15 22.71 0.1866
77 | 30 | 20 |664666|3969.99 DFT'S('?%ADM 161 55@12 2222 21.78 0.1507
77 | 30 | 20 |664666|3969.99 DFT'SSXEDM 16 @1 2213 21.69 0.1476
77 | 30 | 20 |664666|3969.99 DFT'S&DDM 16| 1 @49 22,22 21.78 0.1507
77 | 30 | 30 |647668|3715.02 DFT;P'gEDM 36@18 23.31 22.87 0.1936
77 | 30 | 30 |647668|3715.02 DFT;PSEDM 1@1 23.31 22.87 0.1936
77 | 30 30 |647668|3715.02 DFT;P'SEDM 1@76 23.22 22.78 0.1897
77 | 30 | 30 |e47668|3715.02 DFT'SQ'DOADDM 16| 36@18 223 21.86 0.1535
77 | 30 | 30 |e47668|3715.02 DFT'S('?%EDM 181 @1 22,34 21.9 0.1549
77 | 30 30 |647668|3715.02 DFT'S('?%EDM 161 @76 22.26 21.82 0.1521
77 | 30 | 30 |656000| 3840 DFT;P'SEDM 36@18 23.35 22.91 0.1954
77 | 30 | 30 |656000] 3840 | DFT-s-OFDM | 1@1 23.45 23.01 0.2000
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OPSK
77 | 30 | 30 |656000| 3840 DFT(';SEDM 1@76 23.2 22.76 0.1888
77 | 30 | 30 |656000| 3840 DFT'SS;',:\ADM 18 36@18 22,34 21.9 0.1549
77 | 30 | 30 |656000| 3840 DFT'S('?(X';ADM 161 1@1 22.45 22.01 0.1589
77 | 30 | 30 |656000| 3840 DFT'S('DOADDM 16| 1@76 22,18 21.74 0.1493
77 | 30 | 30 |664332|3964.98 DFTQ'SP'SEDM 36@18 22,92 22.48 0.1770
77 | 30 | 30 |664332|3964.98 DFTQ'S;S)EDM 1@1 22.86 22.42 0.1746
77 | 30 | 30 |664332|3964.98 DFT(';(SDEDM 1@76 23.03 22.59 0.1816
77 | 30 | 30 |664332|3964.98 DFT'S('DOAEDM 16| 35@18 21.96 2152 0.1419
77 | 30 | 30 |664332|3964.98 DFT'SéOAiADM 161 @1 21.84 21.4 0.1380
77 | 30 | 30 |664332|3964.98 DFT'S&EDM 16| 1@76 22 21.56 0.1432
77 | 30 | 40 |e48000| 3720 DFT;P'(S)EDM 50@25 23.19 22.75 0.1884
77 | 30 | 40 |e48000| 3720 DFT(;;SEDM 1@1 23.29 22.85 0.1928
77 | 30 40 |648000| 3720 DFTQ'SP'gEDM 1@104 23.26 22.82 0.1914
77 | 30 | 40 |648000| 3720 DFT'S&EDM 18 | 50@25 22,31 21.87 0.1538
77 | 30 40 |648000| 3720 DFT'S('D(iEDM 161 101 22.26 21.82 0.1521
77 | 30 | 40 |e48000| 3720 DFT'S('DOAEDM 16| 1 @104 22.29 21.85 0.1531
77 | 30 40 |656000| 3840 DFT;P'(S)EDM 50@25 23.37 22.93 0.1963
77 | 30 | 40 |656000| 3840 DFT;P'gEDM 1@1 23.43 22.99 0.1991
77 | 30 | 40 |656000| 3840 DFT;PSEDM 1@104 23.14 22.7 0.1862
77 | 30 | 40 |656000| 3840 DFT'SSXDDM 16 | 50@25 22.41 21.97 0.1574
77 | 30 | 40 |656000| 3840 DFT'S&DDM 161 @1 22.44 22 0.1585
77 | 30 | 40 |656000| 3840 DFT'S('?CAEDM 1611 @104 22.17 21.73 0.1489
77 | 30 | 40 |664000| 3960 DFT;PSEDM 50@25 23.02 22,58 0.1811
77 | 30 40 |664000| 3960 DFT;P'(S)EDM 1@1 22.87 22.43 0.1750
77 | 30 40 |664000| 3960 DFT;P'(S)EDM 1@104 23.09 22.65 0.1841
77 | 30 | 40 |664000| 3960 DFT'S('?%EDM 161 50@25 22.02 2158 0.1439
77 | 30 | 40 |664000| 3960 DFT'S('?%ADM 161 101 21.89 21.45 0.1396
77 | 30 | 40 |664000| 3960 DFT'S('?OAEDM 16| 1 @104 22.05 21.61 0.1449
77 | 30 | 60 |648668|3730.02 DFT&;&EDM 81@40 23.26 22.82 0.1914
77 | 30 | 60 |648668|3730.02 DFT&;&EDM 1@1 23.18 22.74 0.1879
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77 | 30 | 60 |648668|3730.02 DFTQ'S;S)EDM 1@160 23.23 22.79 0.1001
77 | 30 | 60 |648668|3730.02 DFT'S('?(X';ADM 16 | s1@40 22,31 21.87 0.1538
77 | 30 | 60 |648668|3730.02 DFT'S('DOAEDM 161 @1 2217 21.73 0.1489
77 | 30 | 60 |648668|3730.02 DFT'S&KADM 16| 1 @160 22,24 21.8 0.1514
77 | 30 | 60 |656000| 3840 DFTQ'S;S)EDM 81@40 23.37 22.93 0.1963
77 | 30 | 60 |656000| 3840 DFT(';(SDEDM 1@1 23.36 22.92 0.1959
77 | 30 | 60 |656000| 3840 DFT(';SEDM 1@160 22.96 22.52 0.1786
77 | 30 | 60 |656000| 3840 DFT'S&KADM 16 | s1@40 22.41 21.97 0.1574
77 | 30 | 60 |656000| 3840 DFT'S&EDM 161 101 22.38 21.94 0.1563
77 | 30 | 60 |656000| 3840 DFT'S('D%ADM 1611 @160 21.96 2152 0.1419
77 | 30 60 |663332|3949.98 DFT(;;SEDM 81@40 22.99 22.55 0.1799
77 | 30 60 |663332|3949.98 DFTQ'SP'gEDM 1@1 22.76 22.32 0.1706
77 | 30 | 60 |663332|3949.98 DFTQ'SP'(S)EDM 1@160 23.11 22.67 0.1849
77 | 30 | 60 |663332|3949.98 DFT'S('D%ADM 16| g1@40 22,07 21.63 0.1455
77 | 30 | 60 |663332|3949.98 DFT'S('DOAEDM 161 @1 21.76 21.32 0.1355
77 | 30 | 60 |663332|3949.98 DFT'S&EDM 16| 1 @160 22.07 21.63 0.1455
77 | 30 | 80 |649334|3740.01 DFT;P'(S)EDM 108@54 23.33 22.89 0.1945
77 | 30 | 80 |649334|3740.01 DFT;P'SEDM 1@1 23.46 23.02 0.2004
77 | 30 80 |649334|3740.01 DFT;P'(S)EDM 1@215 23.4 22.96 0.1977
77 | 30 | 80 |649334|3740.01 DFT'S('?CAEDM 16 11 08@s54 22,37 21.93 0.1560
77 | 30 80 |649334|3740.01 DFT'S('?CAEDM 161 @1 22.45 22.01 0.1589
77 | 30 | 80 |649334|3740.01 DFT'SSXEDM 16| 1 @215 22.38 21.94 0.1563
77 | 30 80 |656000| 3840 DFT;P'(S)EDM 108@54 23.44 23 0.1995
77 | 30 | 80 |656000| 3840 DFT;P'gEDM 1@1 23.52 23.08 0.2032
77 | 30 | 80 |656000| 3840 DFT;P'gEDM 1@215 22,91 22.47 0.1766
77 | 30 | 80 |656000| 3840 DFT'S('?%ADM 16 11 08@s54 22.42 21.98 0.1578
77 | 30 | 80 |656000| 3840 DFT'S('?OAEDM 161 @1 22,52 22.08 0.1614
77 | 30 | 80 |656000| 3840 DFT'S('?%EDM 16| 1 @215 21.92 21.48 0.1406
77 | 30 | 80 |662666|3939.99 DFTéSI;gEDM 108@54 22.98 2254 0.1795
77 | 30 | 80 |662666|3939.99 DFT;P'SEDM 1@1 22.89 22.45 0.1758
77 | 30 80 |662666|3939.99 DFT;P'SEDM 1@215 23.15 22.71 0.1866
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77 | 30 | 80 |662666|3939.99 DFT'SS;',:\ADM 16 11 08@s54 22.01 21.57 0.1435
77 | 30 | 80 |662666|3939.99 DFT'S('?(X';ADM 161 1@1 21.94 215 0.1413
77 | 30 | 80 |662666|3939.99 DFT'S('DOAEDM 16 | 1 @215 22.15 21.71 0.1483
77 | 30 | 100 |650000| 3750 |PFTSOEOM PIl2|135@67 23.24 228 0.1905
77 | 30 | 100 |es0000| 3750 [PFTSOEOMPI2) 4y 23,51 23.07 0.2028
77 | 30 | 100 [6s0000| 3750 |PFTSOFOMPIZg@o7; 23.53 23.09 0.2037
77 | 30 | 100 |650000| 3750 DFT(';SEDM 135@67 233 22.86 0.1032
77 | 30 | 100 |650000| 3750 DFTQ'SP'SEDM 1@1 23.49 23.05 0.2018
77 | 30 | 100 |650000| 3750 DFTQ'SP'(S)EDM 1@271 23.54 23.1 0.2042
77 | 30 | 100 |650000| 3750 DFT'S('D%ADM 16 1135@67 22.36 21.92 0.1556
77 | 30 | 100 |650000| 3750 DFT'S('DOAEDM 161 @1 22.61 22,17 0.1648
77 | 30 | 100 |650000| 3750 DFT'SéOAiADM 1611 @271 22,57 22.13 0.1633
77 | 30 | 100 |650000| 3750 DFT'S&EDM 64 | 135@67 20.87 20.43 0.1104
77 | 30 | 100 |650000| 3750 DFT'S('D%ADM 641 1@1 20.83 20.39 0.1094
77 | 30 | 100 |650000| 3750 DFT'S('DOAEDM 641 1@271 20.98 20.54 0.1132
77 | 30 | 100 |650000| 3750 DFT'SgAFﬁM 2561 135@67 18.88 18.44 0.0698
77 | 30 | 100 |650000| 3750 DFT'S'(S)AFSM 256 @1 18.7 18.26 0.0670
77 | 30 | 100 |650000| 3750 DFT'SgAFﬁM 256| 4 @271 18.84 18.4 0.0692
77 | 30 | 100 |650000] 3750 |CP-OFDM QPSK |137@68 21.78 21.34 0.1361
77 | 30 | 100 |650000| 3750 |CP-OFDM QPSK| 1@1 21.94 215 0.1413
77 | 30 | 100 |650000| 3750 |CP-OFDM QPSK|1@271 21.98 21.54 0.1426
77 | 30 | 100 |656000| 3840 DFT'Sé%Z?(M PIl2| 1 35@67 23.3 22.86 0.1032
77 | 30 | 100 |6s6000| 3840 |PF TS OEOM PIZl @1 23.43 22.99 0.1091
77 | 30 | 100 |6s6000| 3840 |PFTSOEOM PII2l ) @271 22.74 2.3 0.1698
77 | 30 | 100 |656000| 3840 DFT;P'SEDM 135@67 23.36 22.92 0.1959
77 | 30 | 100 |656000| 3840 DFT;P'(S)EDM 1@1 23.4 22.96 0.1977
77 | 30 | 100 |656000| 3840 DFT;P'gEDM 1@271 22.76 22.32 0.1706
77 | 30 | 100 |656000| 3840 DFT'S('?%EDM 16 1135@67 22.41 21.97 0.1574
77 | 30 | 100 |656000| 3840 DFT'S('?OADDM 16 @1 22.43 21.99 0.1581
77 | 30 | 100 |656000| 3840 DFT'S('?OAEDM 1611 @271 21.82 21.38 0.1374
77 | 30 | 100 |656000| 3840 DFT'S('?%EDM 64 1135@67 21.03 20.59 0.1146
77 | 30 | 100 |656000| 3840 DFT'S('?%ADM 641 1@1 20.85 20.41 0.1099
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77 | 30 | 100 |656000| 3840 DFT'SS;',:\ADM 641 1@271 20.29 19.85 0.0966
77 | 30 | 100 |656000| 3840 DFT'S'(S)AF,\EI’M 2561 135@67 19.02 1858 0.0721
77 | 30 | 100 |656000| 3840 DFT'S'(?AFSM 256 @1 18.74 183 0.0676
77 | 30 | 100 |656000| 3840 DFT'S'&'\:,&M 256| 1 @271 18.22 17.78 0.0600
77 | 30 | 100 |656000| 3840 |CP-OFDM QPSK |137@68 21.85 21.41 0.1384
77 | 30 | 100 |656000| 3840 |CP-OFDM QPSK| 1@1 21.84 21.4 0.1380
77 | 30 | 100 |656000] 3840 |CP-OFDM QPSK|1@271 21.33 20.89 0.1227
77 | 30 | 100 |es2000| 3030 [PFTSOFOMPI2)135067 22.87 22.43 0.1750
77 | 30 | 100 |es2000| 3930 [PFTSOEOMPI2) 4y 23.04 22,6 0.1820
77 | 30 | 100 |662000| 3930 DFT'SE;%Z?(M PI2| 1 @271 23 22.56 0.1803
77 | 30 | 100 |662000| 3930 DFTQ'SP'gEDM 135@67 22.92 22.48 0.1770
77 | 30 | 100 |662000| 3930 DFTQ'SP'(S)EDM 1@1 23.13 22.69 0.1858
77 | 30 | 100 |662000| 3930 DFT;P'(S)EDM 1@271 23.1 22.66 0.1845
77 | 30 | 100 |662000| 3930 DFT'S('DOAEDM 16 |135@67 21.9 21.46 0.1400
77 | 30 | 100 |662000| 3930 DFT'SéOAiADM 161 @1 22,14 21.7 0.1479
77 | 30 | 100 |662000| 3930 DFT'S&EDM 161 1 @271 2213 21.69 0.1476
77 | 30 | 100 |662000| 3930 DFT'S('D%ADM 64 | 135@67 20.54 20.1 0.1023
77 | 30 | 100 |662000| 3930 DFT'S('QOAEDM 641 1@1 20.65 20.21 0.1050
77 | 30 | 100 |662000| 3930 DFT'S('?CAEDM 641 1@271 20.59 20.15 0.1035
77 | 30 | 100 |662000| 3930 DFT'S'SAFSM 256 135@67 18.56 18.12 0.0649
77 | 30 | 100 |662000| 3930 DFT'SgAFﬁM 256 1 @1 18.54 18.1 0.0646
77 | 30 | 100 |662000| 3930 DFT'SgAFSM 256| 1 @271 18.41 17.97 0.0627
77 | 30 | 100 |662000| 3930 |CP-OFDM QPSK |137@68 21.35 20.91 0.1233
77 | 30 | 100 |662000] 3930 |CP-OFDMQPSK| 1@1 21.57 21.13 0.1297
77 | 30 | 100 |662000| 3930 |CP-OFDM QPSK|1@271 21.53 21.09 0.1285
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Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 15.6 PASS NV
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 -15.1 PASS LV
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 12.1 PASS HV
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 11.1 PASS -30°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 126 PASS -20°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 13.2 PASS -10°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 -16.9 PASS 0°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 12.1 PASS 10°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 15.6 PASS 20°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 -12 PASS 30°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 11.1 PASS 40°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 14.5 PASS 50°C
QPSK

IMAX(Af)| = 16.9 Hz

Frequency S
Stability Frequency (MHz) Limit Line Result
fL — [IMAX(AF)] 3700.8591831 2 3700 MHz
PASS
fu + |MAX(Af)| 3979.7013169 < 3980 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

77 30 20 656000 3840.0 OFDM PI/2 50@0 4.21 13 PASS
BPSK
DFT-s-

77 30 20 656000 3840.0 OFDM 50@0 5.29 13 PASS
QPSK

N77(20M)_DFT-s-OFDM_PI_2- N77(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Sporton International Inc. (ShenZhen) Page Number 1 A4-7 of 35
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595



amranas. FCC RF Test Report Report No. : FG4N1331G

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 656000 3840.0 C%SEEM 51@0 18.128 10.11
77 30 20 656000 3840.0 Cfé%';?ﬂ“" 51@0 18.167 18.91
77 30 20 656000 3840.0 C&%’Z?WM 51@0 18.178 18.96
77 30 20 656000 3840.0 %‘;’éOQFE,\“A" 51@0 18.22 19.04
77 30 30 656000 3840.0 CPQ'S;?M 78@0 27.872 28.83
77 30 30 656000 3840.0 Cfé%'m‘" 78@0 27.853 29.06
77 30 30 656000 3840.0 C&%’Z?MM 78@0 27.794 29.14
77 30 30 656000 3840.0 %Eéogm" 78@0 27.9 29.05
77 30 40 656000 3840.0 CPQ'S;?M 106@0 37.867 39.29
77 30 40 656000 3840.0 Cfé%'m‘" 106@0 37.789 39.14
77 30 40 656000 3840.0 C&%’Z?MM 106@0 37.901 39.11
77 30 40 656000 3840.0 %Eéogm" 106@0 37.767 39.31
77 30 60 656000 3840.0 CFSSEEM 162@0 57.786 59.79
77 30 60 656000 3840.0 Cfé%i?wM 162@0 57.74 59.75
77 30 60 656000 3840.0 C&%’Z?WM 162@0 57.737 59.7
77 30 60 656000 3840.0 %Eéogm" 162@0 57.787 59.72
77 30 80 656000 3840.0 CFSSEEM 217@0 77.433 79.99
77 30 80 656000 3840.0 Cfé%i?wM 217@0 77.504 80.04
77 30 80 656000 3840.0 C&%’Z’iﬂ“" 217@0 77.64 79.93
77 30 80 656000 3840.0 %Eéogm" 217@0 77.381 79.94
77 30 100 656000 3840.0 CFSSEEM 273@0 97.309 100.4
77 30 100 656000 3840.0 Cfé%i?/l“" 273@0 97.519 1005
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CP-OFDM
77 30 100 656000 3840.0 64 QAM 273@0 97.303 100.4
CP-OFDM
7 30 100 656000 3840.0 256 QAM 273@0 97.648 100.4
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N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, [Center 3.84000 GHz SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) #Res BW 200,00 kHz Sweep 1.27 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
] Total Pawer

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.90 B
Ref Value 30.00 dBm Scale/Div 10.0 B

BVideo BW 620,00 kHz" o SVideo B 620,00 kHz'

Total Paver
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N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068

Aiten. 4068

Center 384000 GHz Bideo BW 10,00 kHz* Span 60 Mz, Center 3.84000 GHz

Tuideo BW 910.00 kHz' Span B0 MKz
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)
2 M

Oooupied Bandwidh

Total Paver

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 KEYSIGHT ot R Aen 408
] s C

Ref Lyl Offset 8.90 B
Ref Vall dBm Scale/Div 10.0 B

Center 384000 GHz Video BW 810,00 kHz' Span 60 Mz (Center 3.84000 GHz
Sweep 1.00 ms (1001 pts)

SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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amranas. FCC RF Test Report Report No. : FG4N1331G

N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Center 384000 GHz #Video BW 13000 MHz" Span 80 MHz, [Center 3.84000 GHz #Video BW 1.3000 MHz" Span B0 MHz|
[#Res BW 430,00 kHz Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Ref Lyl Offset 8.90 B
Ref Value 30.00 dBm Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, [Center 3.84000 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331G

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.90 B
Ref Value 30.00 dBm

#Video BW 20000 MHz"

Span 120 MHz
Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Center 3.84000 GHz
#Res BWW 620,00 kHz

#Video BW 2.0000 MHz" Span 120 MHz

Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 3.84000 GHz
#Res BWW 620,00 kHz

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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amranas. FCC RF Test Report Report No. : FG4N1331G
N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Alten 408 ey 10 KEYSIGHT it Aen 408
Corr

ar
BT i o

Scale/Div 10.0 B

#Video BW 27000 MHz" Span 160 Mz 0 #Video BW 2.7000 MHz"

Span 160 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

#Video BW 2.7000 MHz' Span 160 MHz #Video BW 2.7000 MHz"
Sweep 1.00 ms (1001 pts)

Span 160 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver
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amranas. FCC RF Test Report Report No. : FG4N1331G

N77(100M)_CP- N77(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 Aiten. 40 68
HE . 2

[Center 38400 GHz #Video BW 3.0000 MHz" Span 200 MHz| (Center 3.8400 GHz #Video BW 3.0000 MHz" Span 200 M)
[#Res BW 1.0000 WMHz Sweep 1.00 ms (1001 pts) #Res BW 1,000 MKz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

N77(100M)_CP-OFDM_64 N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 KEYSIGHT ot R Aen 408 Free fn
] s C

Ref Lyl Offset 8.90 B
Ref Vall dBm Scale/Div 10.0 B

by

[Center 38400 GHz #Video BW 3.0000 MHz" Span 200 MHz| (Center 3.8400 GHz #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) #Res BW 1,000 MKz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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amranas. FCC RF Test Report Report No. : FG4N1331G

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
77 30 20 647334 3710.01 OFDM 1@0 see graph
BPSK

77 30 20 647334 3710.01 OFDM 1@0 see graph PASS

77 30 20 647334 3710.01 OFDM 1@0 see graph PASS

77 30 20 647334 3710.01 OFDM 1@0 see graph ---

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS

7 30 20 656000 3840.0 OFDM 1@0 see graph ---

7 30 20 656000 3840.0 OFDM 1@0 see graph PASS

7 30 20 656000 3840.0 OFDM 1@0 see graph PASS

77 30 20 656000 3840.0 OFDM 1@0 see graph ---

7 30 20 656000 3840.0 OFDM 1@0 see graph PASS

7 30 20 656000 3840.0 OFDM 1@0 see graph PASS

7 30 20 664666 3969.99 OFDM 1@0 see graph ---

7 30 20 664666 3969.99 OFDM 1@0 see graph PASS

7 30 20 664666 3969.99 OFDM 1@0 see graph PASS

7 30 20 664666 3969.99 OFDM 1@0 see graph ---

77 30 20 664666 3969.99 OFDM 1@0 see graph PASS

77 30 20 664666 3969.99 OFDM 1@0 see graph PASS

77 30 60 648668 3730.02 OFDM 1@0 see graph ---
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amranas. FCC RF Test Report Report No. : FG4N1331G

77 30 60 648668 3730.02 OFDM 1@0 see graph PASS

77 30 60 648668 3730.02 OFDM 1@0 see graph PASS

77 30 60 648668 3730.02 OFDM 1@0 see graph ---

77 30 60 648668 3730.02 OFDM 1@0 see graph PASS

77 30 60 648668 3730.02 OFDM 1@0 see graph PASS

7 30 60 656000 3840.0 OFDM 1@0 see graph ---

7 30 60 656000 3840.0 OFDM 1@0 see graph PASS

7 30 60 656000 3840.0 OFDM 1@0 see graph PASS

7 30 60 656000 3840.0 OFDM 1@0 see graph ---

7 30 60 656000 3840.0 OFDM 1@0 see graph PASS

7 30 60 656000 3840.0 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph ---

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph ---

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

7 30 100 650000 3750.0 OFDM 1@0 see graph ---

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph ---

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS
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amranas. FCC RF Test Report Report No. : FG4N1331G

DFT-s-

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph
BPSK
DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph
QPSK
DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 656000 3840.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph
BPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph
QPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 662000 3930.0 OFDM 1@0 see graph PASS
QPSK
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samranis. FCC RF Test Report

Report No. : FG4N1331G

N77(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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amranas. FCC RF Test Report Report No. : FG4N1331G

N77(20M)_DFT-s-

N77(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left_Mid_CH

KEYSIGHT lnput Poer (RAS)
RT o= Coupie C Ca o /100

= Power (WS
e
Run .

o 1508 dB

Ref Level 30,00 dBm

Scale/Div 10 dB

start 30 MHz

Video BW 3.0 MHZ' Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]
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samranis. FCC RF Test Report

Report No. : FG4N1331G

N77(20M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left_High CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Porer [RAS)
RT - oD O o 100

start 30 MHz

N77(20M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH
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Function Vaiue
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Mode Trace Scake Function
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Video BW 3.0 MHZ'

Function Functian Width Function Vaue
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amranas. FCC RF Test Report Report No. : FG4N1331G

N77(60M)_DFT-s-

N77(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH

SA

KEYSIGHT lnput Poer (RAS)
RT o= Coupie C Ca o /100

= Power (RMS)
100100
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Scale/Div 10 dB
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Video BW 3.0 MHZ' Stop 30.600 GHz)
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Function
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Function Functian Width Function Vaue
Em
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Report No. : FG4N1331G

N77(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331G

N77(60M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH
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samranis. FCC RF Test Report

Report No. : FG4N1331G

N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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samranis. FCC RF Test Report

Report No. : FG4N1331G

N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331G

N77(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH
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amranas. FCC RF Test Report Report No. : FG4N1331G

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS

7 30 20 647334 3710.01 OFDM 50@0 see graph PASS

7 30 20 647334 3710.01 OFDM 50@0 see graph PASS

7 30 20 664666 3969.99 OFDM 1@50 see graph PASS

7 30 20 664666 3969.99 OFDM 1@50 see graph PASS

7 30 20 664666 3969.99 OFDM 50@0 see graph PASS

7 30 20 664666 3969.99 OFDM 50@0 see graph PASS

7 30 60 648668 3730.02 OFDM 1@0 see graph PASS

7 30 60 648668 3730.02 OFDM 1@0 see graph PASS

7 30 60 648668 3730.02 OFDM 162@0 see graph PASS

7 30 60 648668 3730.02 OFDM 162@0 see graph PASS

7 30 60 663332 3949.98 OFDM l@161 see graph PASS

7 30 60 663332 3949.98 OFDM l@161 see graph PASS

7 30 60 663332 3949.98 OFDM 162@0 see graph PASS

7 30 60 663332 3949.98 OFDM 162@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 270@0 see graph PASS

77 30 100 650000 3750.0 270@0 see graph PASS
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QPSK

DFT-s-
77 30 100 662000 3930.0 OFDM 1@272 see graph PASS
BPSK
DFT-s-
77 30 100 662000 3930.0 OFDM 1@272 see graph PASS
QPSK
DFT-s-
77 30 100 662000 3930.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-
77 30 100 662000 3930.0 OFDM 270@0 see graph PASS
QPSK
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samranis. FCC RF Test Report

Report No. : FG4N1331G
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

PingZhou Liang

Temperature :

22~

25T

Relative Humidity :

48~

52%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test.

n7 SA/NR 20MHz / QPSK(ANT4)

. Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5089.00 -57.41 -25 -32.41 -81.69 -62.97 7.14 12.70 H
7633.50 -55.40 -25 -30.40 -81.94 -58.70 8.30 11.60 H
Middle 10178.00 | -52.51 -25 -27.51 -83.53 -54.03 10.48 12.00 H
5089.00 -56.41 -25 -31.41 -81.67 -61.97 7.14 12.70 Vv
7633.50 -54.53 -25 -29.53 -81.75 -57.83 8.30 11.60 Vv
10178.00 | -51.00 -25 -26.00 -83.24 -52.52 10.48 12.00 V
EN-DC_66A n7A/LTE 10MHz + NR 20MHz / QPSK (ANT1+4)
Frequency| EIRP Limit O."e.r SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5051.60 -60.82 -25 -35.82 -82.83 -66.38 7.14 12.70 H
7577.40 -54.70 -25 -29.70 -81.35 -58.00 8.30 11.60 H
NR n7 10103.20 | -50.50 -25 -25.50 -81.91 -52.02 10.48 12.00 H
Middle 5051.60 -60.49 -25 -35.49 -82.62 -66.05 7.14 12.70 \Y
7577.40 -54.62 -25 -29.62 -81.23 -57.92 8.30 11.60 V
10103.20 | -52.03 -25 -27.03 -82 -53.55 10.48 12.00 V
3481 -61.75 -13 -48.75 -78.79 -68.60 5.65 12.50 H
5221.5 -60.98 -13 -47.98 -82.72 -66.65 7.13 12.80 H
Ball_r-:—dEﬁS 6962 -56.43 -13 -43.43 -82.47 -59.83 8.40 11.80 H
Middle 3481 -61.74 -13 -48.74 -78.77 -68.59 5.65 12.50 V
5221.5 -60.62 -13 -47.62 -82.61 -66.29 7.13 12.80 \Y
6962 -55.75 -13 -42.75 -82.25 -59.15 8.40 11.80 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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N41 SA/NR 100MHz / QPSK(ANT4)

L Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5094.00 -61.10 -25 -36.10 -83.03 -66.66 7.14 12.70 H
7641.00 -55.21 -25 -30.21 -81.88 -58.51 8.30 11.60 H
Middle 10188.00 | -50.72 -25 -25.72 -82.02 -52.24 10.48 12.00 H
5094.00 -60.88 -25 -35.88 -82.99 -66.44 7.14 12.70 V
7641.00 -55.15 -25 -30.15 -81.74 -58.45 8.30 11.60 V
10188.00 | -51.96 -25 -26.96 -82.01 -53.48 10.48 12.00 \Y
EN-DC_66A n41A/LTE 10MHz + NR 100MHz / QPSK (ANT4+4)
Frequency| EIRP Limit Qvgr SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5094.00 -60.41 -25 -35.41 -82.34 -65.97 7.14 12.70 H
7641.00 -54.80 -25 -29.80 -81.47 -58.10 8.30 11.60 H
NR n41 | 10188.00 | -50.53 -25 -25.53 -81.83 -52.05 10.48 12.00 H
Middle 5094.00 -60.38 -25 -35.38 -82.49 -65.94 7.14 12.70 V
7641.00 -54.84 -25 -29.84 -81.43 -58.14 8.30 11.60 V
10188.00 | -51.59 -25 -26.59 -81.64 -53.11 10.48 12.00 V
3481 -62.04 -13 -49.04 -79.08 -68.89 5.65 12.50 H
5221.5 -60.78 -13 -47.78 -82.52 -66.45 7.13 12.80 H
B:r-:-cl:IEGG 6962 -56.17 -13 -43.17 -82.21 -59.57 8.40 11.80 H
Middle 3481 -61.92 -13 -48.92 -78.95 -68.77 5.65 12.50 V
5221.5 -60.74 -13 -47.74 -82.73 -66.41 7.13 12.80 \Y
6962 -55.78 -13 -42.78 -82.28 -59.18 8.40 11.80 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
N77 SA/NR 100MHz / QPSK(ANT7)
Frequency| EIRP Limit O_ve_r SPA SG. TX Cable TX Ant_ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7588 -59.38 -13 -46.38 -58.02 -62.68 8.30 11.60 H
11382 -54.83 -13 -41.83 -60.59 -56.35 10.48 12.00 H
Middle 15176 -50.18 -13 -37.18 -60.23 -51.88 11.80 13.50 H
7588 -59.30 -13 -46.3 -57.89 -62.60 8.30 11.60 V
11382 -54.51 -13 -41.51 -60 -56.03 10.48 12.00 V
15176 -50.62 -13 -37.62 -60 -52.32 11.80 13.50 V
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EN-DC_41A_n77A/LTE 10MHz + NR 100MHz / QPSK (ANT4+7)

Frequency| EIRP Limit Qvgr SP/?\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7588 -59.27 -13 -46.27 -57.91 -62.57 8.30 11.60 H
11382 -55.00 -13 -42.00 -60.76 -56.52 10.48 12.00 H
NR n77 15176 -50.64 -13 -37.64 -60.69 -52.34 11.80 13.50 H
Middle 7588 -59.50 -13 -46.50 -58.09 -62.80 8.30 11.60 vV
11382 -55.35 -13 -42.35 -60.84 -56.87 10.48 12.00 \%
15176 -51.37 -13 -38.37 -60.75 -53.07 11.80 13.50 \%
5177.00 -59.98 -25 -34.98 -81.77 -65.54 7.14 12.70 H
7765.50 -59.05 -25 -34.05 -58.14 -62.35 8.30 11.60 H
B;erE41 10354.00 | -55.91 25 3091 | 5860 | 5743 | 1048 | 12.00 H
Middle 5177.00 -59.75 -25 -34.75 -81.83 -65.31 7.14 12.70 V
7765.50 -59.30 -25 -34.30 -58.23 -62.60 8.30 11.60 V
10354.00 | -56.88 -25 -31.88 -58.79 -58.40 10.48 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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